
Opportunities and Challenges, 
Issues and Options

REVISED
June 2014

PREPARED BY



Opportunities and Challenges, 
Issues and Options

REVISED
June 2014

PREPARED BY





WOODLAND GENERAL PLAN UPDATE 2035

PREPARED BY

REVISED
June 2014

Opportunities and Challenges, 
Issues and Options





OPPORTUNITIES AND CHALLENGES, ISSUES AND OPTIONS

TABLE OF CONTENTS
Executive Summary ..................................................................E-1

1 Introduction and Purpose ................................................1-1

1.1 Purpose of the General Plan Update .................................... 1-1

1.2 Regional Location and Planning Boundaries ....................... 1-3

1.3 Community Outreach and Key Issues ................................. 1-8
[...]
is expected to grow to 5.3 billion gallons per year (14.6 mgd) by 2015 and 
6 billion gallons per year (16.5 mgd) by 2035. Projections are based on pro-
jected service area populations and the city’s per capita water use targets.

6 Ibid.

7  Groundwater Management Plan, City of Woodland. West Yost Associates (April 2011).

8  City of Woodland, 2010 Urban Water Management Plan. West Yost Associates (July 2011).



5-25

OPPORTUNITIES AND CHALLENGES, ISSUES AND OPTIONS

Planned Improvements

One new well—well 28—is a replacement well scheduled for completion 
in 2013. The City also plans to install new pumps on wells 14, 21, and 15, 
which will improve those well capacities by approximately 35 percent. A new 
ground-level tank and pump station are also scheduled to begin construc-
tion in 2014 that will improve system pressure and supply. Currently four 
wells are not pumping into the distribution system due to maintenance and 
water quality issues, which will require modifications to reduce their nitrate 
concentration.

In compliance with State law, as of Fall 2012 the City has installed water 
meters in almost every home in Woodland. Phase III of the Water Meter 
Implementation program was scheduled to begin in April 2013 and will be 
completed sometime in 2014. Phase III, the final phase of the project, will in-
clude mostly condominium communities and several meter installations that 
were missed during phases I and II. When fully implemented, the City’s Wa-
ter Meter Implementation program is estimated to reduce demand by about 
15 percent per year.9 Reduced water demand as a result of the Water Meter 
Implementation program will help the City to meet the state’s Senate Bill 7 
(SB 7) goals of reducing urban water use by 10 percent by January 2016 and 
20 percent by January 2021. Urban retail water suppliers that do not meet 
water conservation requirements of SB 7 are not eligible for state water grants 
or loans. According to City staff, the city is already meeting or exceeding the 
water conservation requirements required by SB 7.

9 City of Woodland, Municipal Service Review/Sphere of Influence Update. Yolo Local Agency 
Formation Commission (March 2011).

In 2011, water meters were installed at every home in Woodland in order to comply with State law. 
Water customers are now billed based on how much water they use, which is anticipated to reduce 
demand and help conserve water supplies. 



5-26

CITY OF WOODLAND GENERAL PLAN UPDATE 2035

Woodland-Davis Clean Water Agency (WDCWA) Project

In recent years, groundwater in Woodland and Davis has had an increasing 
amount of salts and other minerals. When combined with additional salts 
from consumer uses—such as water softeners—the discharge of highly saline 
wastewater poses a threat to the environment and public health. As a result, 
the Central Valley Regional Water Quality Control Board has been aggres-
sively pursuing requirements for reductions in salt discharges to protect the 
environment and to meet more stringent salinity standards in the future. 

The concentration and amount of selenium in the city’s wastewater discharge 
is also of great concern. According to City staff, the facility does not currently 
meet standards for selenium and has received plant violations because of it.

Faced with meeting anticipated water quality, reliable water supply needs, 
and wastewater discharge regulations, in September 2009, the cities of Wood-
land and Davis established the Woodland-Davis Clean Water Agency (WD-
CWA). The WDCWA project is a regional surface water supply project to 
supplement local ground water supplies in the region. The project will divert 
up to 45,000 acre-feet of water per year from the Sacramento River and serve 
more than two-thirds of the urban population of Yolo County, as well as UC 
Davis as a project partner. Groundwater from Woodland and Davis will con-
tinue to supplement water supplies when local water demand cannot be met, 
particularly during summer months and other dry periods when Term 91 and 
Shasta Critical Year Reductions may limit WDCWA’s water diversions from 
the Sacramento River. 

Upon completion, it is estimated that Woodland’s groundwater will continue 
to account for up to 30 percent of total demand. WDCWA has also secured 
a more senior Sacramento River water right for 10,000 acre-feet from the 
Conaway Preservation Group that is limited to the months of April through 
October. The WDCWA project includes a newly constructed river water in-
take structure and pipeline that will transport “raw” water 5.1 miles from the 
Sacramento River to a new 30 mgd water treatment plant located 1.4 miles 
south of Woodland. Initially, the facility will supply up to 30 mgd to WD-
CWA. Of that amount, Woodland’s share will be 18 mgd, which exceeds the 
city’s projected water needs through 2035. The project is scheduled to begin 
construction sometime in 2013 and begin supplying water to WDCWA in 
2016.

In July of 2013 draft limits on hexavalent chromium will be issued. Those 
limits will likely limit the number of wells that can be used due to hexavalent 
chromium limits. The City is planning on treating some of the surface water 
and injecting the treated higher quality water into wells that are called aquifer 
storage and recovery (ASR) wells during the winter months that will then 
allow the City to extract higher quality water during the summer months.



5-27

EA
ST

 S
T

W
ES

T
 S

T

T
H

IR
D

 S
T

A
SH

LE
Y

 A
V

E

C
O

LL
EG

E 
ST

C
O

U
N

T
Y

 R
O

A
D

 1
02

E MAIN ST

BEAMER ST

PI
O

N
EE

R
 A

V
E

E BEAMER ST

E GUM AVE

E GIBSON RD

C
O

U
N

T
Y

 R
O

A
D

 9
8

GIBSON RD

LINCOLN AVE

C
O

T
TO

N
W

O
O

D
 S

T

E KENTUCKY AVE

W MAIN ST

EL DORADO DR

COURT ST

MAIN ST
N

 E
A

ST
 S

T

LEMEN AVE

N
 P

IO
N

EE
R

 A
V

E

C
A

LI
FO

R
N

IA
 S

T

W KENTUCKY AVE

C
O

U
N

T
Y

 R
O

A
D

 1
01

W WOODLAND AVE

E HERITAGE PKWY

M
IE

K
LE

 A
V

E

BRANIGAN AVE

FARMERS CENTRAL RD

NORTH ST

C
A

LI
FO

R
N

IA
 S

T

EA
ST

 S
T

M
AT

M
O

R
 R

D

C
O

U
N

T
Y

 R
D

 1
02

CROSS ST FA
RN

H
A

M
AVEE GUM AVE

C
O

LL
EG

E 
ST

I -5

I-5

113

Water Tower

Water Pump Station

Water Storage Basin

Water Wells

Water Pressurized Main Lines

Water Lateral Lines

Highways

Principal Arterials

Minor Arterials

Collectors

Ramps

City Limits

Sphere of Influence

Urban Limit Line

0 0.75 1.50.375
Miles

Data Source: City of Woodland, California, 2013; Yolo County, 
2013; SACOG Mapping Center, 2013; Dyett & Bhatia, 2013

Water Infrastructure

Figure 5-5:

Existing Conditions

Figure 5-5: Water Infrastructure





5-29

OPPORTUNITIES AND CHALLENGES, ISSUES AND OPTIONS

Wastewater Collection and Treatment

The City of Woodland’s Public Works Department is the community’s waste-
water service provider. The city wastewater collection system conveys waste-
water by gravity pipelines to the Water Pollution Control Facility (WPCF) 
located east of the city along County Road 103 (CR 103), where it is treated 
and then discharged to a large unimproved channel. Treated wastewater even-
tually drains to the Tule Canal on the east side of the Yolo Bypass. 

Woodland’s wastewater collection system consists of 175 miles of sewer main, 
80 miles of service line and has more than 14,000 wastewater service con-
nections and serves the city of Woodland as well as a small area north of the 
city—Barnard Court. Figure 5-6 shows the city’s existing wastewater infra-
structure system.

Current Capacity

The City constructed the WPCF in 1989. Since that time, the City has up-
graded the facility twice—once in 1999 and a second time in 2006, when the 
City expanded and upgraded the treatment plant’s hydraulic capacity from 
7.8 mgd to 10.4 mgd. Wastewater treatment plant capacity is measured in 
two ways: (1) hydraulic capacity, which is the maximum inflow/outflow (gal-
lons per day) that a plant can treat; and (2) solids (biological oxygen demand) 
capacity, which are the maximum biological solids (pounds per day) that a 
plant can adequately treat. In recent years hydraulic inflows to WPCF have 
gone down from 6.4 mgd to 5.2 mgd due to water conservation. However, 
biological solids have remained the same, or have slightly increased. Accord-
ing to City staff, WPCF is reaching the limit of solids that the plant can 
process and still meet permit limits.

WPCFs current solids capacity is 10,300 pounds per day (lb/d) for the max-
imum month. The City has approved conversion of three of the WPCFs 
oxidation ditches to the Modified Ludzack-Ettinger (MLE) process, which 
enhances nitrogen removal in addition to solids capacity. The upgrades to 
the oxidation ditches will result in a higher solids capacity of 13,300 lb/d. 
This capacity would be sufficient to serve a residential population of 70,000 
(at 0.19 pounds BOD 5 per capita day). With conversion of a fourth oxida-
tion ditch to MLE the WPCF can treat up to 19,900 lb/day. The WPCF has 
a “practical” limit of about 26,000 lb/day, with various additional upgrades 
and modifications to the plant, like the addition of primary treatment and 
anaerobic digestion. Given water conservation, California Green Building 
Standards, and the present WPCF permitted hydraulic capacity this decision 
could be included in future General Plan Updates.



5-30

CITY OF WOODLAND GENERAL PLAN UPDATE 2035

According to City staff, historically, wastewater flows and biological loads 
have been linked. However, water conservation has resulted in lower flows 
to WPCF with the same biological load. In the future, hydraulic capacity 
will not be the limiting system factor. Rather, the ability for WPCF to treat 
higher amounts of biological solids will determine overall wastewater system 
capacity.

Woodland Water Pollution Control Facility

The average dry weather flow to WPCF is currently about 5.2 mgd. Future 
average dry weather flow to WPCF is expected to grow moderately. Accord-
ing to the City of Woodland’s 2010 Urban Water Management Plan, waste-
water influent is expected to grow to 6.6 mgd by 2015 and 7.4 mgd by 2035 
using SACOG high growth assumptions.

The WPCF includes the following processes: (1) mechanical treatment—bar 
screens and grit removal, (2) oxidation ditches, (3) secondary clarification, (4) 
polymer chemical addition, (5) cloth media filtration, (6) UV disinfection, 
and (7) discharge. The City also leases 800 acres to Pacific Coast Produces, 
which operates an Industrial Wastewater Treatment Process that is used to treat 
wastewater from a tomato processing facility located adjacent to the wastewa-
ter treatment facility. The City and Pacific Cost Producers are co-permitted 
and are jointly responsible for maintaining wastewater discharge standards.

Treated wastewater is discharged to a large unimproved channel which even-
tually drains to the Tule Canal on the east side of the Yolo Bypass. The Tule 
Canal is used by farmers to irrigate crops, however due to the high Electrical 
Conductivity (EC) in the effluent, the wastewater is not presently being di-
rectly used for purposes of recycled water reuse. 

EC indicates the amount of salts or salinity of water. Salts that dissolve in 
water break into positively and negatively charged ions. Because dissolved 
ions increase salinity as well as conductivity the two measures are related. 
High water salinity can limit the growth of certain crops.10 As discussed in the 
previous section, the city’s groundwater has historically had high naturally oc-
curring EC levels. Water softeners, general water consumption, and effluent 
contribute to increased salt content, which can make the wastewater unsuit-
able for beneficial agricultural or other beneficial uses. Rather than pursue 
costly alternatives such as reverse osmosis or desalinization, the City recently 
partnered with the City of Davis to obtain surface water from the Sacra-
mento River, which has a lower EC compared to Woodland’s groundwater. 
This mitigation measure is expected to bring Woodland’s wastewater EC (and 
selenium) levels to within standards sought by the Central Valley Regional 
Water Quality Control Board.

10 City of Woodland, Municipal Service Review/Sphere of Influence Update. Yolo Local Agency 
Formation Commission (March 2011).



5-31

EA
ST

 S
T

W
ES

T
 S

T

T
H

IR
D

 S
T

A
SH

LE
Y

 A
V

E

C
O

LL
EG

E 
ST

C
O

U
N

T
Y

 R
O

A
D

 1
02

E MAIN ST

BEAMER ST

PI
O

N
EE

R
 A

V
E

E BEAMER ST

E GUM AVE

E GIBSON RD

C
O

U
N

T
Y

 R
O

A
D

 9
8

GIBSON RD

LINCOLN AVE

C
O

T
TO

N
W

O
O

D
 S

T

E KENTUCKY AVE

W MAIN ST

EL DORADO DR

COURT ST

MAIN ST
N

 E
A

ST
 S

T

LEMEN AVE

N
 P

IO
N

EE
R

 A
V

E

C
A

LI
FO

R
N

IA
 S

T

W KENTUCKY AVE

C
O

U
N

T
Y

 R
O

A
D

 1
01

W WOODLAND AVE

E HERITAGE PKWY

M
IE

K
LE

 A
V

E

BRANIGAN AVE

FARMERS CENTRAL RD

NORTH ST

C
A

LI
FO

R
N

IA
 S

T

EA
ST

 S
T

M
AT

M
O

R
 R

D

C
O

U
N

T
Y

 R
D

 1
02

CROSS ST FA
RN

H
A

M
AVEE GUM AVE

C
O

LL
EG

E 
ST

113

Beamer 
Trunk 
Line

I -5

I-5

113

D

A03

A05

B12

A01

C05

A02

C08

B10 B11

C02
C07

B02

B04

C06

C03

C01

B09

C04

B05

B01

B08

B07

B06

A04

B05

B03

B03

B08

B03

Kentucky
Trunk 
Line

Gibson
Trunk 
Line

Wastewater Treatment Facility

Sewer Pressurized Main

12 inch diameter

18 inch diameter

Sewer Gravity Main

4 to 6 inches diameter

8 to 12 inches diameter

15 to 18 inches diameter

20 to 30 inches diameter

33 to 48 inches diameter

Sewer Lateral Lines

Sewer Basins

A: Flow to Kentucky Trunk

B: Flow to Beamer Trunk

C: Flow to Gibson Trunk

D: Flow to Spring Lake Pumping Station

Highways

Principal Arterials

Minor Arterials

Collectors

Local Roads

Ramps

Woodland City Limits

Urban Limit Line

0 0.75 1.50.375
Miles

Data Source: City of Woodland, California, 2013; Yolo County, 
2013; SACOG Mapping Center, 2013; Dyett & Bhatia, 2013

Wastewater Infrastructure

Figure 5-6:

Existing Conditions

Figure 5-6: Wastewater Infrastructure





5-33

OPPORTUNITIES AND CHALLENGES, ISSUES AND OPTIONS

Planned Improvements

The City has approved (currently 90 percent of design) retrofitting three exist-
ing oxidation ditches with a new solids aeration system that would raise the sol-
ids capacity to match the existing hydraulic capacity of 10.4 mgd. The project is 
estimated to cost $15 million and will save the City an estimated $160,000 per 
year in electric costs when WPCF is operating at present capacity.

Stormwater

The Environmental Services Division in the City of Woodland Public Works 
Department provides stormwater management services for the city. The Utili-
ties Division is responsible for stormwater maintenance services. The city’s 
stormwater system includes 84 miles of storm sewer pipe, 14 miles of drain-
age channel, 1,600 catch basins, 1,874 drain inlets, nine detention ponds, 
and nine stormwater pumps located in three stormwater pumping stations. 
The stormwater infrastructure is mapped in Figure 5-7.

Existing Conditions

The City Storm Drain system collects water through gutters, ditches, and 
catch basins, and conveys that water generally west to east by gravity through 
canals and four main trunk lines 30 to 84 inches in diameter. The trunk lines 
discharge into open channels which convey the flow to three pump stations 
located at the East Main Street lift Pump Station. It is then pumped into a 
canal along the south side of Cache Creek Settling Basin and then flows into 
the Yolo Bypass, the Tule Canal, and Sacramento River. The City also has 
several retention/detention basins around the city to slow and divert storm 
water from larger storms.

Flooding

City streets are subject to flooding during periods of heavy rainfall. Accord-
ing to City staff, the storm drain system is not adequately sized for the flows 
that it must handle. Older parts of the city, particularly west of East Street, do 
not have a system of under-street storm drain pipes. Rather, runoff is instead 